HIGHLINE ';:

1999
BALE PRO 7800

Assembly-Operator



Highline Mfg. Inc.

1. Table of Contents

1. Table of Contents
President’s MESSAEE .. vt iieiceti ettt et e
Safety Precautions
Operating Instructions
Maintenance ... ..o.ooveevieeeiieee e
General Maintenante ...c....ccoo vt eee e e
LUBIICALION ...t e et e
Operating NOTES ...ttt e s saee e
Assembly & Installations. ... e e
Flail Drum AsSSembLY ...t s
Flail Drum Installation ... e
Feed Roller ASSembly ....cooooiiii e e
Feed Rofler Installation..........c..ocii e,
Discharge Deflector Installation ..........ococ e
Screen and Bale Deflector Installation..........oooioieiieeeee oo
CV INSAILATION ..ottt
Flail Guard Rod Installation.................oo...oooeie,
Hub ASSEMbBLY ..o e
Wheel ASSEINBLY (.o e e e
Cart ASSEINDBIY ... oo e et e e e
Tub on Cart INSAllAtION ......eei e e e

o e

Cylinder Assembly.................

Hydraulic Layoul ..ot

CV Assembly ..o

7. Specifications. ...

Bale Pro 7800 1499




3sh
NOILONG0H 04 M

HuM d w8 oo0g’T 42 'S0 ONN T TYES £ TNIH T LT03 £¥DIC ZI ~OT
HH d ¥3 0000’ % cv.N\nrﬂd.KUJﬂ.ZOA.ﬂz.H.—mﬂU.HHH. . ETISTE TIT +0T
HHM H ¥3 o0 T duZZH.UH&OUwﬂﬂmH.EaH..—..—.zbcz 1906y 0T -0T
HHM d ¥a Qoog¥ JZ OO ST/ S “NIGTAN “LaN LLITE & -0t
HHM il ¥3 Doootd AT 'SHR RS TONDO0TAN LON ¥LTTE ® -01
HymM o ¥y 0QRo° ¥ A2 5UD ' DHEAT CXST /S TXAH T LIOR 0507¢ L -a1
HuM 4 ¥d 0O0g° 8 JZ'SUD aRA T HST-TERST T REN LT T95tt % -0T
k1L H Wi 00go’Z HALOO 'SId0DEETIL T THSIT "1HNOK TE06r & -0T
HYM H ¥3 nooo' T 006L38 ' 54HOTIT ' BEIRIYI DI FGTIRY ¥ -01
{8 H ¥3 0oponti LHSIT "LMNOH " L1d ' 65LE3 € ~uT
HuM d ¥E A600°T F!UHz.xmmzddnmm.h:ﬂnd,Ume LES0E T ~0T
HiuM d ,oM3 onoeTT RE 3 1 Dl ] YEHSIT T oEE 9L9GEC 1 =01
.IIII‘Hﬂ‘llﬂ"ﬂll"uﬂﬂllﬂ”"HHUﬂ"""IlﬂH"-ulH""Il.l'ﬂ"“llll"""'ﬂﬂ."""I“““".N-u“""II““H"HH“FHH'.'II“N“!IIIﬂﬂl.lI""ﬂll'ﬂﬂﬂll‘ﬂll.lll'nllIﬂll
Tao § ZOPUSA Buaa S04 wal/azss/ oo/ Butaezg €3TUN 133 uciadTisEng # 21wl Juauodwed sur1/beg
FELERT HIOIE Dutieeuthug Aatauend

[E 33 £ 11107312007
e6f1T/L H O SUSTRTASY 4 bBmig Bug 1 XWeTER]

*§ Had P —

T 7aud IAUATND ¥y aawg aulivd

HHWH ® HAHYIL &8

T¥IEQFTT :wwTL
Exl ER—E=EmICSS=ATSSSEIFRETSSammES =SS cxzAdmEmRmmETs an.—_..___q.ﬂ FEEY Tt
1 resbug ER Wog teneT @1BUTS - FIMTARATH 3O TITd SHO .E._m raaedey




| NOTES:

Highline Mfg. Inc.claima proprielory rights to the moteriol disclosed herein.This drawing is
issued for sngineering information only. It moy not be reproduced nor the information
herein be used fer any purpose withoul written permission frem Highling Mfg. Inc.

The equipmant shown is protected by patents,

]

\-
A
57 DR Data: | Motale: ap
CHANCED BY

A | INITIAL RELFASE 15 JaN o9 BIW Enginesting: ST :

c g 15 a8 99 THYDRAULIC MOTOR SCHEMATIC
-7 h_ie_ ¥ Mun NATL

i wmrG[ Do s B

F Scole: NTS I—nIF—zm INC. 49024 A




NOTES:

Highline Mfyg. Ine.claims propristory rights to the malerial discloaed hersin.This drawing is
issued for engineering information only, £ moy dol be reproduced nor the information
hergin bo used for any purposo without writter permizsion from Highling Mfgq. Inc.

The equipment shown is protected by patents.

™

REVISIONS Dats: | odel:
i DEACRIPTION BATE CHANGES BY - BR 7800
& | INITIAL RELEASE 15 JAN 93 BJW Engineering: Daacriction:
m Drawn By: Guw 15 AN 38 HYDRAULIC CYLINDER ASSEMBLY
o m.nﬂ& 1 .nmn wan
E MFG Towg N
F Sonles NTS —-——o—-——l—zm HE. 490352 E)




Flighline Mfe. Inc. Bole Pro 7800

2. President’s Message

Congratulations on your purchase of the Bale Pro 7800! Bale Pro, a proven name in
livestock feed handling equipment, is manufactured by Highline Mfg. Inc. A company with a
manufacturing team that has over 25 years experience in the farm implement industry.

This operator’s manual has been prepared to provide information necessary for safe and efficient
operation of your Bale Pro 7800. In the manual you will find safety procedures, maintenance
routines and detailed parts diagrams.

The Bale Pro 780 was designed for controlled, more aggressive processing with less bunching.
A little time and cffort spent in proper maintenance will increase the performance and durability
of your bale processor.

In order 10 maintain high standards, improvements are made from time to time. Highline Mfg,
Inc. reserves the right to make those changes and improvements when practical to do so without
incurring any obligation to make such changes and improvements on machines sold previously.

Should the need arise, this manual will assist you in acquiring replacement parts. Should your
dealer not have the parts you require in stock, the dealer will be happy to order them for you.
Also if vou should find that you require information not covered in this manual, feel free to
consult your local dealer or Highline.

ITighline Mfg. Inc. thanks and congratulates you for selecting a Bale Pro 7800 as the machine of
your choice.

Sincerely,

Raymond J. Bussiére, President

PO Box 307, Vonda, Saskatchewan, SOK 4NO
Phone 1-800-665-201C¢ Fax (306) 258-2010
Internet Address: http://www.highlinemfg.com




Highline Mig. Inc.

3. Safety Precautions

Bale Pro 7800

WORK SAFELY - FOLLOW THESE RULES

CAREFUL OPERATION IS THE BEST INSURANCE AGAINST AN ACCIDENT

» Keep children and adults away from
discharge area while processing.

¢ Know the controls and what they do.

» Check machine to ensure nothing
Testricts moving or rotating parts.

e Ensure PTO is disengaged before
starting tractor.

e Never leave tractor while PTO is
engaged.

o Lower forks to ground after operation.

s Never attempt to manuaily remove
debris while PTO is activated.

Do not transport Bale Pro on highway
with CV extension shaft on machine or
with bales in tub or on the forks
Disconnect CV before unplugging or
adjusting processor,

Always keep safety shields in place.
Relieve pressure in hydraulic lines
before disconnecting lines or performing
other work on the hydraulic system.
Never allow anvone to stand behind
processor while loading bales.

A Before operating the Bale Pro 7800, be sure to review all the instructions and

Samiliarize yourself with the processor’s features.

4. Operating Instructions

Successful operation of the Bale Pro 7800 is dependent upon the quality of the bale, height of
the feed rollers and {lail guard and also on the operator. The following steps ensure proper
operation. Please read carefully before operating your Bail Pro 7800.

1. Ensure that drawbar on tractor is extended such that the pin is 17 inches from the groove

on the PTO on tractor.

2. Itis recommended that hitch tongue is placed in the second hole from the top of the
BP7800 hitch frame. This will ensure proper drawbar location and extend the life of the

CV.

3. Ensure that the machine is properly greased at all locations (see pages 6 and 7).

4. Position the discharge deflector by means of the Adjusting handle in the upper position
for bedding, and in the lower position for windrow feeding (figure 1).

5. Adjust the flail guard rods by the raising or lowering the adjusting handle (figure 1). With
the handle at its highest position, the Bale Pro will process very aggressively. Lowering
the handle will decrease the aggressiveness of the processor.




Highline Mfg. Inc. Bale Pro 7806

Flail Guard Rod Adjustment

U e T O ey

Figure 1 Manual Controls

NOTE: 1f the processor is too aggressive, the flails will slap back on the flail drum.
Continued “backslap™ can cause damage to the flail drum, flails and flai! bushings.
Therefore, aveoid excessive “backslap™ whenever possible by adjusting the flail guard rods.

6. Adjust the feed rollers with the feed roller adjusting rods o accommodate the bale size.
Generally the feed rollers should be raised for larger bales and lowered for smaller bales.
Major adjustments may effect the aggressiveness of the processor,

7. Before loading bale, engage PTO to ensure that the flail drum is operating properly. Start
feed rollers using the hydraulic controls and check if the feed rollers turn in both
directions. If vour tractor has hydraulic flow control, alter flow so the feed rollers rotate
at an adequate speed for the condition of your bales.

8. To load, lower forks completely and back up to bale slowly. Raise forks until bale falls
into the processor. Another bale may be loaded onto the forks while a bale is in the
processor. [f a bale is loaded on the forks while one is shredded, raise the forks as high as
possible, making sure that the bale on the forks does not interfere with the bale in the tub.
This will reduce pressure on the hydraulie cylinder lift assembly. Orientation of the bale
during loading causes the hay/siraw to discharge from the processor differently. If the
bale is shredded in the same direction as it was baled. the hay/straw will generally come
off in layers. If the bale is shredded in the opposite way, feeding may be uneven.

4




Highfine Mfg. Inc. Bale Pro 7300

» Do not dislodge frozen bales with forks, otherwise damage to the lift mechanism
may result

9, When ready, engage tractor PTO at idle. Increase PTO speed until it reaches 1000 RPM.
Make sure that before PTO is engaged, the forks are not interfering with the bale in the
tub. To process, rotate the bale by means of the feed rollers. If the bale stops rotating,
reverse the direction of the feed rollers.

10. Before stopping CV, idle tractor down to reduce flail “back slap”.

A WARNING: Warranty will be void if any component of this machine is altered or
modified in any way, unless written permission is given by Highline Mfg,
Ine.




Highline Mfe. Iac. Bale Pro 7800

5. Maintenance

Please follow these maintenance steps, to ensure trouble free operation of your
Bale Pro 7800

General Maintenance

» Twine must be removed from the flail drum at least every 25 bales. Premature bearing
failure may oceur if the twine is allowed to build up on the drum.

¢ Flail bolts should be tightened after the first ten bales then rechecked after approximately 200
hales

» Pipe Clamps (page 22) should be checked every 50 bales, and tightened if necessary

LLubrication

Maintaining proper lubrication of the Bale Pro 7800 is crucial for trouble free operation. Figures
4 and 5 points which require regular greasing. Below is a list of the lubrication points and the
frequency of greasing of these points.

1. Ball Shear Assembly 7. Feed Rollers (Left and Right)
Grease every 8 hours. Grease every one hundred
2. Cross and Bearing bales,
Grease every 8 hours. 8. Pipe Clamps (Left and Right)
3. Telescopic Members Grease every one hundred
Grease every 8 hours. bales.
4. Ball and Socket 9. Wheel Hub (Left and Right)
Grease every 8 hours. Grease every one hundred
5 Center Housing bales.
Grease every 24 hours, 10. Forks (Left and Right)
Grease every one hundred
6. Flail Drum Bearing (Front and Rear) bales.

Grease every fifty bales

Note: When CV is under constant angle applications, there must be a lube interval of 4
hours for 1 through 5§




Highline Manufacturing Bale Pro 7800 1999

“-—-\-‘-5

Use low-temperature grease when the temperature reaches below 0 degrees Celsins (32
degrees Fahrenheit)

Figure 4 CV Lubrication

Figure 3 Assorted Lubrication Points




Highline Manufacturing

Operating Notes

Bale Pro 7800 1999




Highline Manufocturing Bale Pro 7800 1999

6. Assembly & Installations

Flail Drum Assembly

Item No.| Part No. Description Qty
I 45046 |Flail Drum (no flails) I

2 E2083  |Flail Bushing 32

3 45099 |5/8” x 3-3/4” UNF Gr. 8 Stud 32

4 E3714  [Flail 32

5 31170 |5/8” UNF Lock Nut 32
49036  [Flail Drum Complete (flails Installed) 1




Highline Manufacturing

Bale Pro 7800 1999

Flail Drum Installation

Item No.| Part No, Description Oty
1 49039 Front Bearing Plate 1
2 92091 1-3/4” Flange Bearing 2
3 E3646 Spacer Bushing 2
4 31173 1/2” Lock Nut 8
5 31178 5/8” Lock Nut 8
6 31016 1727 x 1-1/27 UNC Gr, 3 Bolt 9
7 31014 5/87 x 37 UNC Gr. 5 Carr. Bolt 8
G 92081 27 x 9/16” x 3/16" Washer 1
10 49054 Guard, Drum, Flail 1
11 E3722 Cover 2
12 31168 Nut, Nylock, 5/8 4
3 30528 Box, Manual 1
14 31012 Y x 1" UNC Gr. 5 Carr. Bolt 1
15 31174 %" Lock Nut 1

10




Highline Manufacturing

Feed Roller Assembly

Bale Pro 7800 1999

Item No.| Part No. Description Qty
1 49048  |Feed Roller 1
2 E3676 |Belting 2
3 E3685 |Backing Plate 2
4 31047  [5/16 x 1 % UNC Gr. 5 Bolt 28
5 31177 {5/16 UNC Lock Nut 28

49041  |Feed Roller Complete i

6 #4044 éﬁw,-" s guh oud Mﬁﬁai

11




Bale Pro 7800 1995

Highline Manufacturing

Feed Roller Instatlation

12




Highline Manufacturing

Bale Pro 7800 1999

Feed Roller Installation Table

Item No.| Part No. Description Qty
1 49041 Feed Roller (complete) 2
2 47012 Rear Twine Guard 2
3 47019 Front Twine Guard 2
4 49015 Front Slide Plate 2
5 49016 Rear Slide Plate 2
6 E2138 Slide Plate Retainer 8
7 45127 Feed Roller Adjusting Rod 4
8 92094 1-3/8” Flange Bearing 2
9 31244 1/2” Lock Washer 16
10 31159 1” ACME Right Hand Nut 3
11 31243 17 Lock Washer 4
12 31037 17 x 1-1/2” UNC Gr. 5 Bolt 4
3 31173 1/2” Lock Nut 16
14 31016 1/2” x 1-1/27 UNC Gr. 5 Bolt 16
15 31059 1/27 % 2-1/2” Socket Head Cap Screw 3
16 31017 1/27 % 1-3/4” UNC Gr. 5 Bolt g
17 31183 3/16” x 27 Cotter Pin 4
18 92145 Hydraulic Motor KE 320070500 )
18 49053 Guard, Roller, Feed 2

3641 Aaad i :

13




Highltne Manufacturing Bale Pro 7800 1999

Discharge Deflector Installation

10

14




Highiine Manufacturing

Discharge Deflector Installation Table

Bale Pro 7800 199%

Item No. | Part No. Description Qty
1 49034 Discharge Lever 1
2 49035 Discharge Deflector 1
3 E2093 Adjusting Bar 1
4 E2935 Connecting Link 2
5 45197 Discharge Pivot Assembly 2
6 G2081 27 x 9/16” x 3/16” Washer 2
7 31173 1/2” Lock Nut 9
8 31236 1/2” Flat Washer 3
9 31016 1/2” x 1-1/2” UNC Gr. 5 Bolt 4
10 92127 Rubber Handle Grip 1
11 92223 Rubber Cap Protector 2

15




Highline Manufacturing

Bale Pro 7800 1999

Screen and Bale Deflector Instalfation

Item No. § Part No. Description Qty
1 49040 Bale Deflector 2
2 49007 Spill Screen 1
3 31016 1727 x 1-1/2” UNC Gr. 5 Bolt 18
4 31236 1/2” Flat Washer 36
5 31173 1/2” Lock Nut 18

16




Highiine Manufacturing

To Bale Pro

3
4
.\ \, /
\ o9

/

CV Installation

amil

80°

Bale Pro 7800 1999

OFl ractor

A NOTE: EXCEEDING AN 80-DEGREE ANGLE BETWEEN BALE PROCESSOR
AND TRACTOR WILL VOID CV WARRANTY

CV NOT TO BE USED ON THE FRONT OF BI-DIRECTIONAL TRACTOR, OTHERWISE

WARRANTY WILL BE VOID
Item No.| Part No. Description Qty
1 30284 JCV Shield 1
2 030525 |ICV 1
3 31240  |5/8” Flat Washer 8
4 31168 |5/8” Locking Jam Nut 4
5 31056 }5/8”x 3-1/27 UNC Gr. 5 Bolt 2
6 31178  [5/8” Lock Nut 2

17




Highline Manufacturing Bale Pro 7800 1699

CV Installation
1 \.
To Bale Pro = jq‘ 1*',
3 ol
4 80°
\ / —» ,
., ra
Y @

[ / 5
&

o ¢’ \

/ arlractor
M

A NOTE: EXCEEDING AN 80-DEGREE ANGLE BETWEEN BALE PROCESSOR
AND TRACTOR WILL VOID CV WARRANTY

CV NOT TO BE USED ON THE FRONT OF BI-DIRECTIONAL TRACTOR, OTHERWISE

WARRANTY WILL BE VOID
Item No.| Part No. Description Qty
1 30284 |CV Shield 1
2 030525 IV 1
3 31240  |5/8” Flat Washer 8
4 31168 |5/8” Locking Jam Nut 4
5 31056 ]5/8”x 3-1/27 UNC Gr. 5 Bolt 2
6 31178  [5/8” Lock Nut 2

17




Highiine Manufacturing

Flail Guard Rod Instaliation

Bale Pro 7800 1999

18




Highiine Marufaciuring

Flail Guard Rod Installation Table

Bale Pro 7800 1999

Item No.| Part No, Description Qty
| 45038 [|Flai] Guard Rod 8
2 . 47037  [Flail Guard Rod Adjusting Bar ]
3 47006  jFlail Guard Adjusting Handle ]
4 E2093 |Adjusting Bar 1
5 92081 |27 x 9/16” x 3/16” Washer 2
6 JI058  |9/167 x 3/1/2” UNC Gr. 5 Bolt 16
7 31179 |9/16” Lock Nut 16
8 31242 {9/16 Flat Washer 16
9 31173 |1/2” Lock Nut 3
10 31236 |1/2” Flat Washer 2
11 31023 |1/2” x 3-1/2” UNC Gr. 5 Bolt 1
12 31618 [1/2” x 2-1/2" UNC Gr. 5 Bolt 1
13 92127  [Rubber Handle Grip 1

19




Higkline Manufacturing

Hub Assembly

Bale Pra 7800 j 9§59

(&)

Item No, Part No. Description Oty
1 32306 Oil Seal 1
2 32305 Inner Bearing 1
3 32312 H614 Hub 1
4 32300 Outer Bearing 1
5 32298 Washer 1
6 32297 Slotted Nut I
7 31183 Cotter Pin 1
8 32280 Dust Cap 1

.';E- &

20




fHightine Marufocturing

Wheel Assembly

Bale Pro 7800 1999

Item No. | Part No. Description Qty
1 45226 12.5L - 15FI D Ply Tire 1
2 45227 15 x 10lb, 38001b Rim 1
3 32301 Wheel Bolt 6
Not Shown 92005 'Valve Stem 1

21




Highline Manufacturing

Bale Pro 7800 1999

Cart Assembly

22




Highline Manufacturing

Bale Pro 7800 1899

Cart Assembly Table
Item No.| Part No. Description Qty
i 49043  |Frame 1
2 45192  |Loading Assembly 1
3 - 45087  |Bumper i
4 45142  |Left Fork i
5 45143 |Right Fork 1
6 49044  |Axle Assembly 2
7 45060  |Hitch Tongue 1
8 30206  |Hydraulic Hose Holder 1
9 31040 {3/4” x 2-1/2” UNC Gr. 5 Bolt 8
10 31246  {3/4” Lock Washer 8
11 31167  |3/4” UNC Nut 8
12 31038 |1"x 7-1/27 UNC Gr. 5 Bolt 2
13 31243 1" Lock Washer 2
14 31162 |17 UNC Nut 2
13 31034 |1-1/4” x 6” UNC Gr. 5 Bolt 2
16 31171 1-1/4” Lock Nut 2
17 31061 1/2”x 37 x 77 U Bolt 2
18 31173 [1/2” Lock Nut 5
19 31057 {5/8” x 4-1/2” UNC Gr. 5 Bolt 4
20 31240 |5/8" Flat Washer 4
21 31178 |5/8” Lock Nut 4
22 31236 1/2” Flat Washer 1
23 48045  |Wheel Assembly (complete) 2
24 30230 [Top Pipe Clamp 2
25 30231 Bottom Pipe Clamp 2
26 92095  |5000 1b. Hitch Jack 1
27 45228 |H614 Hub 2
28 30207  |4%-28 Grease Zerk 2
29 30374  [3/8” x 3 UNC Gr. 5 Bolt 1
3 31176 |3/8” Lock Nut i
31 31183 |3/16” x 2 CotterPin (For Hub) 2
32 45020  |CV Support [

23




Highfine Manufacturing

Tub on Cart Installation

Bale Pro 7806 1999

P




Highline Manufacturing

Tub On Cart Installation Table

Bafe Pro 7800 1999

Itern No. | Part No, Part No. Qty
1 31173 1/2” UNC Lock Nut 8
2 31236 1/2” Flat Washer 16
3 31017 1727 x 1-3/4” UNC Gr. 5 Bolt 8
4 31030 1/47x 2” UNC Gr. 5 Bolt 2
5 E3254 Spacer Bushing 2
6 31030 1/4” Lock Nut 2
7 92028 Slow Moving Sign 1
8 49020 CV Support 1

25




Highline Manufaciuring Bale Pro 7808 1999

Cylinder Assembly

&
Lh

26




Highline Manufacturing

Cylinder Assembly Table

Bale Pro 7800 {999

Item No. Part No. Description Qty
1 20991 Clevis Cap 1
2 90992 RodCap gggi? 1
3 90706 Piston 1
4 90846 1-1/2” Rod ]
5 50993 Cylinder Tube ]
6 50994 1/2” Tic Rod 4
7 90800 ¥2" UNF Nut 4
8 00849 Rod Clevis ]
9 90722 1-14 UNF Nut 1
10 90676 Seal Kit 1
1 45185 Top Cylinder Pin 1

90133 37x 167 —1-1/2” Rod Cylinder 2

27




Highline Manufuciuring

Hydraulic Layout

Buale Pro 7800 1990

28




Highline Manufucturing

Bala Pro 7800 1999

Hydraulic Layout Table
Item No. Part No. Description Qty
1 30209 1/2” Pioneer End 4
2 30280 3/8” x 96” §MP — 8MIJX Hose 2
3 30370 1/2” Steel Line 2
4 90333 3/87 x 287 8FJX Hose 2
5 30212 EMP — 8MJ90 Fitting 4
6 90133 57 x 16" ~ 1-1/2” Rod Hydraulic Cylinder 2
7 92145 Hydraulic Motor 2
8 30204 10MB - 8MJ Fitting )
9 30150 SFIXR - 8MJT 1
10 90240 3/87 x 36” 8FJX Hose 2
1t 45232 Flow Divider 1
12 30281 1/2” x 967 8MP — B8FJX Hose 2
13 90271 /87 x 427 8F¥X Hose 1
14 30145 10MBX — 8MI90 Fitting 1
15 90332 3/87 x 207 8FJX llose 2
16 30313 8MIT Fitting 2

e ﬁv%z—’;\“ L AG 2B

29




Highline Manufacturing

CV Assembly

Bale Pro 7800 1900

30




Highline Manufacturing

CV Assembly Table

Bale Pro 7800 1993

Item No. Part No Description Qty
1 31247 Auto Lock Repair Kit 1
2 31248 Auto Lock Assembly 1
3 31249 Cat 5 Cross and Bearing 2
4 31250 Bell Extension with Nylon Centrilizer l
5 31251 CV Center Housing Assembly 1
6 31252 Yoke and Shaft 1
7 S [Nylon RepairKit 3iA53 l
g 31254 Safety Sign 1
0 31255 Centrilizer |
10 - Outer Guard 3 A5 L 1
11 Inner Guard 31257 ]
12 31258 Safety Sign 1
13 @l  [Nylon Repair Kit 212< 1
14 @ |voke. Tube and Slip Sleeve 21260 1
15 31261 44R Cross and Bearing 1
16 31262 Ball Shear Assembly 1
17 G |5/16-18x2”Bok Biab3 2.
18 ! 516 - 18 Locknut 2|2 2

KX




—

Highfine Manufacturing

Bale Pro 7801 1099

7. Specifications

Recommend

Mimmum Horsepower required:

Capacity:

Flail Drum Length
Flail Drum Diameter
Flails

Tires

Height:

Width

Length

Weight

CV Requirements:
Dual Hydraulics

Cylhinders

130 HP
2 bales - 6” + long, 6’ + diameter or smaller
82-1/4”
24-3/4" Balanced
30 ~ 1/27 x 6-7/16” Tempered Spring Steel
2 =12.5L x 15 Highway Service
108" (Fully Assembled)
104-1/27
1917
4400 1b.
1000 R.P.M.
Duel Remaote, 2000 psi
2-3"x 16", 1-1/2” Rod Diameter.

32




